
 

 
 
 
 
 
 
2019  
Water Works 
Summary 
Report 

Large Municipal  

Residential Systems 

O. Reg. 170/03, Sch. 22; O. Reg. 249/03, s. 24; O. Reg. 253/05, s. 18. 



Table of Contents 
 

 

EXECUTIVE SUMMARY ..........................................................................................................1 

 

INTRODUCTION  .......................................................................................................................2 

 

SECTION 1 - LEGISLATIVE REQUIREMENTS .................................................................................4 

O.REG.128/04 CERTIFICATION OF DRINKING-WATER SYSTEM OPERATORS ...................................4                                                                
[...]
March 1, 2020                                                                                      v.1.1 Page | 4 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 

 

Section 1 – Legislative and Regulatory requirements 
 

1.1 O.Reg. 128/04 Certification of Drinking-Water System Operators and Water Quality 
Analysts 

Section 29 lists Operator training requirements and the number of training hours required for operators.  

Class IV Water Treatment Operators will require 14 hours of continuing education with an additional 36 

hours of on-the-job practical training (OJT), for a minimum of 50 hours total of annual training.  The 

continuing education that is used to meet the training requirements must be approved by the MECP 

Director using criteria which includes the following: 

 The training course must have documented learning objectives that cover subject matter directly 

related to the duties typically performed by an operator and 

 Must be planned and be provided by a qualified training provider that include a means to verify 

that the participants have learned the material covered. 

 The OJT practical training that is used to meet the training requirements must meet the following 

criteria: 

 The training must have documented learning objectives and 

 Provided by a trainer with expertise in the subject matter that is directly related to the duties 

typically performed by an operator.   

 The operators may average their total annual required hours over the three years during which 

an operator's certificate is valid and must follow requirements for the highest system class 

operated.  CGS Operators must follow requirement for Class IV.  

The table below provides details on training requirements dependent on the type and class of a water 

treatment (WT), water distribution (WD) or water distribution and supply (DS)  

 
 
 
 
 
 



 

March 1, 2020                                                                                      v.1.1 Page | 5 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 
 

Table 1:  Annual Training for Operators 

Type and Class of 
Subsystem  

Training Requirements Mandated per Operator's   
Minimum 
Total 
Hours 

Class I WT or Class I WD 
or Class I DS 

7 hours or more of continuing education (CEU), with the 
remaining hours as on-the-job practical training (OJPT) 

30 

Class II WT or Class II 
WD  or Class II DS 

12 hours or more of CEUs, with the remaining hours OJPT 
 

35 

Class III WT or Class III 
WD  or Class III DS 

14 hours or more of CEUs, with the remaining hours OJPT 
 

40 

Class IV WT or Class IV 
WD  or Class IV DS 

14 hours or more of CEUs, with the remaining hours OJPT 
 

50 

  

   

1.2 O. Reg. 169/03 Ontario Drinking Water Quality Standards 

This Regulation (Last amendment: O.Reg 457/16). This regulation sets out standards in Schedules 1, 2 and 

3 as prescribed drinking-water quality standards (DWQS). Included in this regulation are the compliance 

standards for water quality. 

 

1.3 O. Reg. 170/03 Drinking Water Systems 

This Regulation was filed in 2004 (Last amendment: O.Reg. 374/15) and outlines the requirements for: 

 Types of Drinking Water Systems; 

 Required reports and retention time; 

 Types of treatment, equipment requirements, maintenance and operational Checks,  

 Sampling requirements, parameter testing and use of accredited laboratories; 

 Reporting adverse test results and corrective actions and 

 Engineers' Reports; 

 



 

March 1, 2020                                                                                      v.1.1 Page | 6 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 

 

1.4 O. Reg. 171/03 DEFINITIONS of Words and Expressions Used in the Act 

This Regulation (Last amendment: O.Reg. 336/13), Provides definitions of words and expressions within 

the SDWA and associated Regulations. 

 

1.5 O. Reg. 172/03 Definitions of "Deficiency" and "Municipal Drinking-Water System" 

This Regulation (Last Amendment: O.Reg. 209/19), provides definitions of words and expressions within 

the SDWA and associated Regulations. 

 

1.6 O. Reg. 188/07 Ontario Licensing of Municipal Drinking Water Systems 

This Regulation (Last amendment: O.Reg. 325/08) requires all owners of a municipal drinking water 

system to obtain a license from the Director of MECP to operate their system. This includes providing: 

 DWWP; 

 An operational plan documenting the drinking water quality management system (DWQMS); 

 A financial plan (O. Reg. 453/07) and 

 Proof of third party accreditation by audits for DWQMS audits.  

 

1.7 O. Reg. 205/18 Municipal Residential Drinking Water Systems in Source Protection 
Areas 

This Regulation ensures sources of raw water for new, upgraded or altered drinking water systems are 

protected before being used as potable water treatment. 

 

 



 

March 1, 2020                                                                                      v.1.1 Page | 7 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 

1.8 O. Reg. 242/05 Compliance and Enforcement 

This Regulation (Last amendment: O.Reg. 328/08) lists the requirements for inspections, what to do when 

deficiencies and contraventions are found. This regulation also deals with enforcement, investigations and 

notices required once investigations are completed. 

 

1.9 O. Reg. 248/03 Drinking Water Testing Services 

This Regulation (Last amendment: O.Reg. 508/17) governs accredited laboratories that came into effect 

October 31, 2004.   

 Lists systems that do not require drinking water testing license; 

 Lists prescribed tests of the SDWA; 

 Lists person(s) to do water quality analysis; 

 Lists the types of tests that can be conducted for the sole purpose of carrying out research or 

criteria for drinking-water testing services;  

 Conditions of drinking water testing license and 

 Handling samples, testing records and laboratory qualifications and accreditation. 

 

1.10 O. Reg. 453/07 Financial Plans 

This Regulation (Last amendment: O.Reg 69/08). This regulation sets out the requirement to produce and 

have approved by council of the municipality a financial plan. Included in this regulation are the 

requirements of the financial plan for license renewals. Financial plans must be approved by a resolution 

that is passed by a council, must apply to a period of at least six years and available to the public free of 

charge. 

 

 

 



 

March 1, 2020                                                                                      v.1.1 Page | 8 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 
 
 
 
 

SUDBURY DRINKING WATER SYSTEMS OVERVIEW 

 
 
 

  



 

March 1, 2020                                                                                      v.1.1 Page | 9 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 

Section 2 - Plant Specific Review 
 

Services within the City of Greater Sudbury is a combination of municipally-owned/operated utility along 

with the purchase of potable water. The City of Greater Sudbury owns and operates two surface water 

treatment plants along with its distribution systems, six ground water well fields along with their own 

distribution systems and one distribution system providing purchased potable water from Vale’s 

Vermilion Water Treatment Plant (Table 2). 

Table 2 - Overview of the City’s Water Systems 

Drinking Water System Type of Facility 
Source of 

Water 
Community Serviced 

Sudbury Drinking 

Water System - 

Wanapitei 

Class IV Surface water 

conventional treatment plant 

and Class IV Distribution 

system 

Wanapitei 

River 

Sudbury, Coniston, 

Wanapitei, Markstay, 

Garson 

Sudbury Drinking 

Water System - David 

Class III Surface water 

Membrane Filtration Plant and 

Class II Distribution system 

Ramsey Lake 
Sudbury (West and South 

sections) 

Sudbury Drinking 

Water System - Garson 

Class I Wells and Class II 

Distribution system 
Groundwater 

Garson (east of Penman 

Dr.) 

Dowling Drinking 

Water System 

Class I Wells and Class I 

Distribution system 
Groundwater Dowling 

Valley Drinking Water 

System 

Class I Wells and Class II 

Distribution system 
Groundwater 

Valley East, Azilda, 

Chelmsford & Capreol 

Falconbridge Drinking 

Water System 

Class I Wells and Class II 

Distribution system 
Groundwater Falconbridge 

Onaping /Levack 

Drinking Water System 

Class I Wells and Class II 

Distribution system 
Groundwater Onaping & Levack 

Vermilion Distribution 

System 
Class II Distribution System 

Vermilion 

River WTP 

Owned and 

Operated by 

Vale 

Lively, Naughton, 

Whitefish, Copper Cliff, 

Walden Industrial Park 

 

 

 

 



 

March 1, 2020                                                                                      v.1.1 Page | 10 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 
Sudbury Drinking Water System - Wanapitei  
DWS# 210001111 
 
 
The Wanapitei WTP is a conventional surface plant located between Coniston and Wahnapitae.  Its source 

water is from the Wanapitei River. The plant’s rated capacity is 54,000 m3/day and provides sixty percent 

of the City of Greater Sudbury’s potable water. The treatment process follows these steps: 

1. Chlorine gas or chlorine dioxide (seasonal) for pretreatment 

2. Alum, lime and polymer addition 

3. Sedimentation process 

4. Filtration 

5. Addition of hydrated lime, chlorine (secondary disinfection), fluoride and polyphosphate 

6. UV inactivation 

Raw river water is screened through coarse and fine screens.  Five pumps convey the raw water several 

kilometers to the plant for treatment. 

At the plant, the raw water is initially disinfected by chlorination. The water’s pH and alkalinity are 

controlled by the addition of lime.  A flocculent chemical is added to remove dissolved matter that is in 

suspension, which causes the matter to come out of solution and precipitate. Sedimentation is a 

separation by gravity of clarified water and sludge.  The settled sludge waste is pumped to a nearby 

sewage lagoon for treatment and the clarified water is sent to four filters. 

The filtration process is to remove smaller particles that tend not to settle.  The filtration media is a 

mixture of silica sand and anthracite coal.  

The filtered water flows into a reservoir where lime is added to adjust the final pH and alkalinity along 

with addition of a corrosion control chemical.  

Chlorine is added at this stage to ensure final disinfection of finished water and to maintain a residual 

disinfectant within the distribution system.  

 



 

March 1, 2020                                                                                      v.1.1 Page | 11 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 

The treated water is pumped through ultraviolet light disinfection units to provide extra inactivation of 

pathogens.  

The treated water is pumped to the distribution system by six vertical turbine pumps and directs the water 

east towards the community of Markstay, west towards the community of Coniston, to the City of Greater 

Sudbury and the Ellis Reservoir.  

 

Non-Compliance with Act, Regulations, Order or Approvals 
None to report. 

 

Annual Flow Summary of Flow Rates VS Capacity 
 

 Wanapitei Water Treatment Plant 

  

Total Flow  

Average Maximum MDWL 

Maximum 

Flow 

% 

  Daily Flow Daily Flow Capacity 

  m3 m3/d m3/d m3/d   

January 795,538 25,663 29,828 54,000 55 

February 696,338 24,869 28,465 54,000 53 

March  757,578 24,438 26,031 54,000 48 

April 730,134 24,338 28,705 54,000 53 

May 741,489 23,919 26,842 54,000 50 

June 792,133 26,404 28,270 54,000 52 

July 822,253 26,524 28,971 54,000 54 

August 827,456 26,692 30,310 54,000 56 

September 710,064 23,669 28,110 54,000 52 

October 664,670 21,441 24,110 54,000 45 

November 681,510 22,717 25,082 54,000 46 

December 716,588 23,116 26,662 54,000 49 

Total 8,935,750     Average  51 

 

 



 

March 1, 2020                                                                                      v.1.1 Page | 12 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 
Sudbury Drinking Water System - David Street  
DWS# 220003537 
 

The David St. WTP is a membrane ultra-filtration surface water treatment plant. The plant’s rated capacity 

is 40,000 m3/day and provides forty percent of the City of Greater Sudbury’s potable water.  

The raw water intake is located approximately three hundred meters distance from the shores of Ramsey 

Lake.  The treatment process follows these steps: 

1. Hypochlorite disinfection  

2. Prescreening 

3. Membrane filtration 

4. Sodium hypochlorite disinfection, fluoride and polyphosphate  

5. UV inactivation 

Raw lake water is screened through coarse screens and two strainers.  The water is initially disinfected by 

chlorination. Four pumps directs the water to membrane tank for ultrafiltration.  The filtration process 

removes particles 0.02 microns in size or larger.  The filtered water flows into a reservoir.  Chlorine is 

added at this stage to ensure final disinfection of finished water and to maintain a residual disinfectant 

within the distribution system. Fluoride is added to prevent tooth decay along with corrosion control 

chemical. 

The treated water is pumped through ultraviolet light disinfection units to provide extra inactivation of 

pathogens.  

The treated water is pumped to the distribution system by four vertical turbine pumps and directs water 

to the south, west and downtown sections of the City of Greater Sudbury.  Water from this plant is also 

used to fill the Ellis Reservoir.  

 

Non-Compliance with Act, Regulations, Order or Approvals 
None to report. 



 

March 1, 2020                                                                                      v.1.1 Page | 13 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 
 
Annual Flow Summary of Flow Rates VS Capacity 
 

  David Street Water Treatment Plant 

  

Total Flow  

Average Maximum MDWL 

Maximum 

Flow 

% 

  Daily Flow Daily Flow Capacity 

  m3 m3/d m3/d m3/d   

January 397,766 12,831 14,079.69 40,000 35 

February 391,600 12,632 14,214.12 40,000 36 

March  424,405 13,690 13,966.28 40,000 35 

April 405,333 13,075 13,952.23 40,000 35 

May 440,724 14,217 14,595.12 40,000 36 

June 449,224 14,491 17,846.47 40,000 45 

July 518,338 16,721 24,358.62 40,000 61 

August 461,054 14,873 17,433.46 40,000 44 

September 498,802 16,090 23,230.11 40,000 58 

October 514,909 16,610 20,398.68 40,000 51 

November 433,142 13,972 17,142.80 40,000 43 

December 439,894 14,190 15,212.35 40,000 38 

Total 5,375,189     Average  43 

 

 

Sudbury Drinking Water System - Garson  
DWS# 220003485 
 

The Garson water works is a groundwater system consisting of three wells, and servicing the community 

of Garson east of Penman Ave and O’Neil Dr East up to old Skead Road.   

The three wells are: 

 Garson Well No.2; 

 Garson Well No.1; and 

 Garson Well No.3. 

The treatment process follows these steps: 



 

March 1, 2020                                                                                      v.1.1 Page | 14 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

1. Hypochlorite disinfection  

2. Fluoride addition 

The system includes one vertical turbine well pump, disinfection with sodium hypochlorite and fluoride 

injection.  The water is directly connected to the public distribution network.  The distribution network 

extends from Skead Road at the north to Garson-Coniston Road at the south.  The pipe network is 

connected to the water supply from Sudbury at the intersection of Falconbridge Road and O’Neil Drive 

West, therefore the community is serviced from the Sudbury Distribution system West of Penman 

Avenue.   In the event that all of the three wells were to fail, the Garson system is connected to the 

Sudbury Distribution System by way of a pressure valve and would have water supplied from Sudbury.   

During preparation of the First Engineers’ Report, in March 2001, a hydrogeological assessment was made 

of each of the wells.  It was concluded that it is unlikely that any of the wells are under the direct influence 

of surface water.  The raw water was therefore found to be in general conformance with the ODWS.  

Notwithstanding the historical good water quality, the aquifer used in the Garson well supply has a 

recharge area which includes the developed area of Garson.  With direction and consultation from the 

PHSD and the MECP, the CGS committed to undertaking a Groundwater Monitoring Program for 

Tetrachloroethylene.  Although TCE levels found during audit sampling are well below regulatory limits, 

the City is proactively sampling and monitoring these levels. In 2012, four monitoring wells were drilled in 

the area and sampling and graphing of results is completed regularly by staff to augment historical data.  

Review of all data is undertaken by staff to ensure the safety of the water source and public.  In 2017 CGS 

retained a consultant to provide feasibility options for treatment of TCE and the possibility of feeding this 

system directly from the two surface plants.  We are currently in the research stage of this project and 

will be conducting an environmental assessment.  

 
Non-Compliance with Act, Regulations, Order or Approvals 
None to report. 

 
 
 
 



 

March 1, 2020                                                                                      v.1.1 Page | 15 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 
Annual Flow Summary of Flow Rates VS Capacity 
 

  Garson Well #1 

  

Total Flow  

Average Maximum MDWL 

Maximum 

Flow 

% 

  Daily Flow Daily Flow Capacity 

  m3 m3/d m3/d m3/d   

January 7,587 245 379.46 1,572 24 

February 6,731 240 328.90 1,572 21 

March  8,077 261 527.10 1,572 34 

April 6,705 224 444.81 1,572 28 

May 7,604 245 416.61 1,572 26 

June 7,339 245 365.77 1,572 23 

July 8,018 259 500.50 1,572 32 

August 9,441 305 492.68 1,572 31 

September 8,031 268 519.67 1,572 33 

October 7,957 257 438.24 1,572 28 

November 7,815 260 366.11 1,572 23 

December 8,318 268 544.44 1,572 35 

Total 93,623     Average  28 

 

 

  Garson Well #3 

  

Total Flow  

Average Maximum MDWL 

Maximum 

Flow 

% 

  Daily Flow Daily Flow Capacity 

  m3 m3/d m3/d m3/d   

January 1,873 60 402.09 3,275 12 

February 696 25 247.23 3,275 8 

March  2,090 67 302.49 3,275 9 

April 859 29 226.29 3,275 7 

May 1,624 52 250.09 3,275 8 

June 1,456 49 170.78 3,275 5 

July 3,703 119 775.68 3,275 24 

August 2,129 69 392.21 3,275 12 

September 942 31 194.22 3,275 6 

October 1,229 40 311.93 3,275 10 

November 1,912 64 359.00 3,275 11 

December 1,960 63 508.52 3,275 16 

Total 20,474     Average  11 

 



 

March 1, 2020                                                                                      v.1.1 Page | 16 

City of Greater Sudbury  

2019 Annual Water Works Summary Report 

 

Annual Flow Summary of Flow Rates VS Capacity Continued 
 

  Garson Well #2 

  

Total Flow  

Average Maximum MDWL 

Maximum 

Flow 

% 

  Daily Flow Daily Flow Capacity 

  m3 m3/d m3/d m3/d   

January 25,528 823 1,064.64 2,981 36 

February 22,839 816 982.49 2,981 33 

March  24,085 777 1,093.10 2,981 37 

April 22,084 736 922.28 2,981 31 

May 24,734 798 1,144.61 2,981 38 

June 27,417 914 1,245.38 2,981 42 

July 28,690 925 1,318.05 2,981 44 

August 25,050 808 1,059.57 2,981 36 

September 23,835 794 1,004.96 2,981 34 

October 25,879 835 1,053.92 2,981 35 

November 23,600 814 974.25 2,981 33 

December 25,980 838 1,111.20 2,981 37 

Total 299,719     Average  36 

 

 

Dowling Wells and Distribution System 
DWS# 210001665 